
Group: 9LD

Engine: 9LD 561-2   Drawing: A

INTAKE AND EXHAUST

POS. CODE DESCRIPTION Qty

  1 2605.034 air cleaner cover 1

  1 3700.133 DRY AIRCLEANER 1

  3 2175.048 air cleaner cartridge 1

  4 1261.067 seal ring 1

  5 8965.001 plug M 10 1

  6 4670.059 copper gasket diam.10 1

  7 8741.015 support 1

  9 3240.018 nut M 8 1

 10 9170.052 muffler end  (diam. 39,5/42) 1

 11 9895.067 knob 1

 12 4480.005 gasket 1

 13 8345.061 cloging indicator 1

 14 7330.270 union M 10X1,5 1

 15 5460.293 muffler (flywheel side eXhausting) 1

 16 6780.084 stud M 8 X 40 (52) 2

 17 6927.172 muffler guard 1

 18 3240.163 nut M  8 4

 19 2486.028 eXhaust manifold 1

 19 2486.067 ehXaust manifold 1

 20 7565.007 washer diam. 8 1

 21 1770.005 bolt M 8 X 1,25 X 22 1

 24 2136.053 filter cap (5'' air cleaner) 1

 25 9346.019 rubber hose 1

 26 2175.124 main cartridge  5'' 1

 27 1240.005 snap ring 1

 28 6780.045 stud M 8 X 12 (24) 1

 29 2175.125 safety cartridge  5'' 1

 30 6780.086 stud M 8 X 65 (77) 2

 31 4420.019 eXhaust manif.gasket 2

 32 4500.079 eXhaust gasket 1

 33 3815.013 eXh.flange h=7,5 1

 34 6780.005 stud M 8 X 18 (30) 2

 36 3240.163 nut M  8 2

 37 9170.028 muffler end  (d.46,5/40) 1

 37 9170.050 muffler end  (d.43,5/42) 1

 38 6491.031 discharging elbow 1

 41 2100.055 preheating glow plug 12V (M 22 X 1,5) 1

 41 2100.056 preheating glow plug 24V 1

 42 6902.027 manifold flange 2

 43 2486.037 eXh.manifold two outlets 1

 44 4500.079 eXhaust gasket 1

 45 6300.018 plate 1

 46 5461.047 eXhaust.muffler 1

 47 5460.237 muffler spec.Ferrari 1

 47 5460.248 muffler 1

 48 8545.566 support diam 153 for air cleaner 5'' 1

 49 6727.022 cyclonic prefilter 1

 50 3617.223 clamp 1

 51 3700.455 dry air cleaner (5'') with safety cartridge 1

 51 3700.456 dry air cleaner  5'' 1

 52 4776.062 gasket 2

 53 6780.049 intake stud M 8 X 20 (36) 1

 55 8965.065 drilled plug M 22 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: 9LD

Engine: 9LD 561-2   Drawing: A

INTAKE AND EXHAUST

POS. CODE DESCRIPTION Qty

 56 6780.030 stud M 8 X 70 (82) 2

 57 2486.031 eXhaust manifold 1

 58 «–––––» washer diam. 8 - no more fitted 0

 59 2940.087 eXhausting elbow 1

 60 4500.079 eXhaust gasket 1

 61 «–––––» see Pos. A 62 0

 62 2751.046 MUFFLER COVER 1

 63a 3700.320 air cleaner 1

 64 5496.110 upper filter.element 1

 65 3525.080 spacer 1

 66 3240.164 nut M 8 3

 67 «–––––» washer diam. 8 - no more fitted 0

 68 1770.039 bolt M 8 X 1,25 X 28 2

 69a 2486.311 inlet manifold 1

 69a 2486.312 inlet manifold 1

 70 3240.164 nut M 8 4

 71 8965.071 plug M 22 1

 72 3630.023 clamp 1

 73 2145.013 cap 1

 74 2941.097 eXhausting elbow 1

 75 9400.091 suction line mm  380X8X10 1

 75 949R.054 suction line mm  250X8X10 1

 76 4420.020 inlet manifold gasket 2

 77 3527.255 spacer for inlet manifold 2

 78 6780.084 stud M 8 X 40 (52) 2

 79 4776.032 gasket   h= 7  diam. 154 1

 80 5496.075 filtering element 1

 81 2486.396 inlet manifold two inlets 1

 83 4115.048 hook 2

 84 3781.027 flange h= 7 mm  d=40 mm 1

 86 7300.091 breather union 1

 86 7301.194 breather union 1

 86a 7301.111 breather union 1

 87 5461.003 eXhaust muffler 1

 88 5460.231 eXh.muffler 1

 90 4889.015 breather cap 1

 91 4670.014 copper gasket diam.12 1

 91a 4670.061 copper gasket diam.14 1

 91b 4670.027 copper gasket 1

 93 5460.232 eXh.muffler 1

 93 5460.291 muffler with horiz.inlet flange 1

 94 6927.128 muffler guard 1

 97 3630.178 clamp 1

 98 1770.001 bolt M 8 X 1,25 X 12 3

 99 7565.007 washer diam. 8 3

100 7625.010 washer diam. 8 3

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 9LD 561-2  Drawing: A

printed by LOMBARDINI:   11/08/2010


